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COHGIE XRAY T4 (Ver.2015~2017) 270> bE—H— - FWD ARICEE TSI HDI/N—-23>FY hTY,
LA/ —Y DK - RIFETIEHICRBERATHREHENTVET, BESNTULRVEIDDMHEIISEE XRAY
T4 OFHRPASBCHOTITO>TKEZL,

This product is a conversion kit to change XRAY T4 (Ver. 2015 ~ 2017) to front motor - FWD specifications.

This manual describes the necessary contents for the part replacement / production. Please follow the instructions of XRAY
T4 to assemble the parts not included.
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EX. Fv ke AFUSIRES 3 — NI—YEEBLTHDET.
Short parts such as screws, nuts and bearings are omitted.
Z11015 =Ry —2 Chassis GRAPHITE
Zro16  |[A—mR>2J0> b )(—RF— Shock Tower Front GRAPHITE
Zmo17 A= UFH2)IN—RF— Shock Tower Rear GRAPHITE
Z11018 | 77IL=77w)=)ULOAw RL ALU Upper Bulkhead [L]
Z11019 | 77IL=77w)(—=)ULOAwv KRR ALU Upper Bulkhead [R]
Z11020 |[H—NRAF—=ILLA>+ T b Carbon Steel Layshaft
Z11021  |[EU>Z SE@EAD E ring 5pcs
zT1022 |7IL=F—U— (18T) ALU Pulley 18T
Z11023 RS54 TAJL ~(150mm) Drive Belt 3x150mm
Z11024 | PILZZRIN—FTT7HTH— ALU Spur gear adapter
Z11025 |7IL=ZE—HF—YD> b ALU Motor mount
ZT11026 LA ) ) — FOAM BUMPER
Z11027 |A—mR>TJO> M /—HR—- Front bumper support GRAPHITE
zr1028 |70 R I—&UTHRFT 4 R & Front bumper & rear body post
Z11029 |Hh—RE—HF—-TDT> hIR—K Motor mount support GRAPHITE
ZT1030 |PIIW=EO—-U T T7 > RAF7— ALU Cooling fan stay
z11031  |7ZIL=/)\wF U =R —~R—=X ALU Battery holder base
ZT1032 |77IL=DAHY hAR—H— 7mm ALU D cut spacer L:7mm
\_ J
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BRENEBRAFEIL Assembling of drive parts -
M3x3 Set Screw M3x3 Set Screw
ZT1021 Yy hROU1— tty hRXOU1—
E ring
EU>D
Temporary fixation Temporary fixation
R1ES {RL1ES
ZT1020 ZT1022 ZT1024
Carbon Steel Layshaft ALU Pulley 18T ALU Spur gear adapter
H—IRAF—=ILLAZ+ T b ZIL=T—U— (18T) FIVZZIN=F T 7 TH—
\_ J
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20> bRF 1 IRA DI - BYF Processing and mounting of front body post
XRAY#301322
Front Body Mount Set
JO> MR DI> by b
o ’
D
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ZT1027

Front bumper support GRAPHITE M3x8 Button Head Screw

H—mR>270> M )—=B7R— b @/ NNy RRXOU 11—
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Ny FU—X by )\—DHiz
Assembling the battery stopper

———M3x10 Button Head Screw

IRFZANY R 1—

|
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ZT1032
ALU D cut spacer L:7mm

7IL=D AY hAR—H— 7mm

ZT1031
ALU Battery holder base

ZIL=)\y 7 =R —R—2

X2ty MELULTLETD,
X1t comes with 2 sets.

ET—5—<D> bfEIZ
Assembling the motor mount

ZT1029
Motor mount support GRAPHITE

H—IRZE-H D> bOR—k

ZT1025
ALU Motor mount

VINZE—HF—-XDT>
©
M3x5 Flat Head Screw
TZ5wv A\ RO 71—
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20> M2 IIN—RF—DFEIL Assembly of front damper stay

ZT1032
ALU D cut spacer L:7mm

ZIL=D By b AR—T— 7mm

\ FRONT
XRAY#303129 &

Composite Set of Shims 2mm
FAORAIAR—ZS Y 2mm

ZT1016 \
Shock Tower Front GRAPHITE (o

H—MR>TJ0O> M 2I\—RF—

% 4mm turn buckle wrench
@ 4mmAa—> )\ o)LL >F

@

M3x15 Button Head Screw
MRYAY RZO 71—

e N
D7 IN—RXFT—DMIL Assembly of rear damper stay
AT IRT « ([CEDLE TEUTIEZEIRUET,
Select the mounting position according to the body shell to be used. F
Mounting point for narrow roof body
FO—-)L—JIMRF+ %HXNETFE
ZT1028 |
Front bumper & rear body post
20> MU= UTRFT 4 R S
ZT1017
S} Shock Tower Rear GRAPHITE
/ H—IRVT7EF )\ —RF—
C
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O\ \@
\ M3x12 Button Head Screw
& NNy RRO 11—
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20> M IN— / Ny F U=V —DE S REAR
Installation of front bumper / battery holder

XRAY#306184
Long Composite Battery Backstop

O>7 Lipo /\wFU—=X bw/){—
OR
XRAY#306186

ALU LiPo Battery Backstop
7)b=0>7 Lipo J/\wF U — hw/)(—

Battery stopper
Ny FU—X by /(-
XRAY#306233
Graphite Floating Servo Holder
A—RYTBA—=FT 4 VT —RKRILE—

M3x5 Flat Head Screw

ZT1015 IS5w MMy RRZJ1—

Chassis GRAPHITE
=R v -2

ZT1010 [Option)
ALU FLOATING SERVO HOLDER Orange

PILEZDO-FT+4 28— — AL >
OR
ZT1011 [Option]
ALU FLOATING SERVO HOLDER Black
IL=T0O-F+4 2T — TSy o

ZT1028

Front bumper & rear body post
20> MU= & UPRT 4R

M3x8 Flat Head Screw
ISV by RXOU1—

4 N\
ZT1036 [Option) ZT1035 [Option)
Brass BalancingWeight 30g Brass BalancingWeight 159
Biw/\5>XJx1 b 309 Big/\5>XJxA bk 159
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ET—HA—=DI> bk - JOULIAY ROEUT o
Installation of motor mount and bulkhead o
M3x10 Button Head Screw @o\

IR Ay RRTU 31—

ZT1019
ALU Upper Bulkhead [R]

IL=T7w)N—) UL R R

M3x5 Flat Head Screw
TJZwv Ay RRXOU1—

M3x6 Button Head Screw

MY RRO 31— ) : ) ZT1018
Y4 ‘ ALU Upper Bulkhead [L]
\@ A p ANWE o PIL=T7w)—=)OULO~wY KL

sS4

' i ' ZT1023
Drive Belt 3x150mm

ZT1030
ALU Cooling fan stay

PIWEO—-U2DT7 AT~

M3x6 Flat Head Screw
TJZwv hAwY RXOU1—

-

( EREA) (—w BN

Installation of driving parts

ZT1024 Ball Bearing 4x8x3.0
ALU Spur gear adapter 840 X7 >
FIWVZZIN=FTFF7HTH—

ZT1022
ALU Pulley 18T

ZIL=T—U— (18T)

ZT1020
Carbon Steel Layshaft
H—IRAF—)LLASv T b~
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H2OIN—RXFT—DEHT Installation of damper stay

M3x6 Button Head Screw
/ (XRAY T4 included)

M3x6 Button Head Screw (XRAY T4 included) M3x8 Flat Head Screw RIIAY RO 71—
IRFZAY RXOU1— (XRAY T4 1E) JS5w hAw RZZU1—  (XRAY T4 {1/E)

g

e R
7Y I\—5Fv F O
Installation of Upper deck

G

M3x6 Button Head Screw (XRAY T4 included)
R AY RX2U1— (XRAY T4 f1E)

XRAY#301198
T4 Uppre Deck 2.0mm GRAPHITE

H—R>V 7 vIN—FvF20mm

M3x6 Button Head Screw
(XRAY T4 included)

RNy RO 31—
(XRAY T4 {1/&)

%)\ U —B#E 7 v /) —F v D]
[CRRRINE U BBEEMBOIR 25T —TF
ExEED., FARRLTLIESL,

»*When a gap occurs between the upper deck
and the battery installed, paste the attached
sponge tape etc and adjust it.

ZT1033 [Option]
T4 FWD exclusive Graphite Upper Deck 2.0mm
FWD ERAN—MR> 7 v/ (—F v+
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ININ—=BR—b - OLZ >IN )IN—DEYT
Installation of bumper support - form bumper

ZT1027
Front bumper support GRAPHITE

H—m>TJO> b )I—H7R— b

M3x8 Button Head Screw
RNV RZO 71—

ZT1026
FOAM BUMPEER

L) )=

g

-
20> RIESAY—DEUYT (AT>3>)

Installation of front anti-roll bar (option) ZT1034 [Option)

ALU Anti-roll bar holders(L+R)

AFESAH—RILSF— (L+R)

XRAY#303432-0
ALU Anti-Roll Bar Bushing-Orange

7ZIL=7>FO-IU-HS5—

M3x8 Button Head Screw
NIy RXO) 31—

XRAY#302802~302806
Front Anti-Roll Bar

M 70> b 7> FO-IL—1.2~1.6

o / SXRAY # 362652 R—)LT> K L10mm [4.9mm/2pcs] ZBIRTHA <RS0,
% Please purchase "XRAY # 362652 ball end L 10 mm [4.9 mm /2 pcs] " separately)

4 N\ [ )
RSA4ITSvIREFAO>F Y ICDNT H=RAF—=IVI TP TP ORIVNCDWNTAT>3>)

About Drive Shaft Replacement About Carbon Steel Rear Axle [Option]
BRENSRICT I 7L >3 vILFTF (#304900) %EIRT B8 BREIOREFERT DEHICEBAOVUFPP7IORNECBRWELELUE.
7E> k Fj"rj:fvj McRSATSvIbF/O>FryTE This product is a dedicated rear axle to reduce drive loss.
BEELTSEEL,

When using a differential gear as the driving method,
please move the Drive Shaft Replacement Plastic Cap
to the front drive shaft.

XRAY#305241 ZT1037 [Option)
Drive Shaft Replacement Plastic Cap Carbon Steel Rear Axle
RSAT>vIhFrO>FvvT D= RAF—=ILUT7 7O
\_ J L Y,

=Irwe
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O—F7AT—U—&NJIL MY MCDOWT (A7’>3)
About pulley & belt set for low gear ZT1038 [Option]

AEWELEUE.

and belts as options.

ZT1039 [Option)
ALU Pulley 15T

\-

ZIL=T—-U— (15T)

Pulley & belt set for low gear
O—-F7AT—-U—-NL bty b
BEVWFTLICHEE R RHICO—FFTAT—U—ENL R ORY MEATS3>ICT

—RGRLE 2.11>2.53 [CEEREETT
In order to correspond to a wide range of gear ratios, we prepared a set of low gear pulleys

The primary reduction ratio can be changed from 2.11 — 2.53.
ity howE/(—vEZTHRRWZLE L.
We also prepared repair parts of the above set.

ZT1040 [Option]
Drive Belt 3x147mm

RSA4TN)L S (147mm)

g

-
TS AATIINY FU—=FKRII—[CDNWT (AT>3>)
About Adjustable Battery Holder

ooﬂ OO0

U

ZT1041 [Option)
Carbon Adjustable Battery Holder Set

D=2 72w XTI\ FU—RILF -ty

5 CORRGEMRER/\S>REET BHO
TSy A9TIWINY FU—1ILSF—TT,
This product is an adjustable battery holder for
delicate weight balance adjustment.

-
BAKRLE WY MCDULT  About basic recommendation set

T4 FWD Conversion Kit Setup Sheet Front Rear
RideHeight (E275) 5.0mm 5.2mm
Shock oil (3w OAAIL) #550 #350
Shock Spring(S 3w OXXTU> ) SMJ Pink SMJ Blue
Down Stop[ Suspin center] RJL—TZH (B RE>Hul) 9.5mm 8.5mm
Camber (F+v>/)\—H) 1.5° 2.0°
Toe angle (b—5) 0.5°(Out) R2.5°(In)
Anti-Roll Bar (RFZES—AH—) 1.5mm 1.2mm
FrontDifferential gearOil (Z0O> cJA-JL) 30K

improves if softened.

T4 32CBLTVET,

improved if it is on the rear side.

low grip condition.

J0O> hFIAAIUE #30KZEEEL, B<IDENMENCEN. ZOSNKITDEAFTFZYIFENEmEULET,
The front differential oil is based on # 30K, it is excellent in accelerating power when it is hardened, and steering characteristic

NN —ESE G BIAIICT D EIRAD(CEN. BBACITDE UTPIAVDORS IS a > HENEELET. EEE
(CEH(Za— bIRKIIBAXURKE(L)TDE, SB(CT—F—-U2ITED SIS 3 >R M mEL. O-JUy T

Battery installation position is excellent in acceleration power when it is on the front side and traction performance of the R tire is

In addition, when installed sideways (Short lipo & full size lipo), further improvement in traction performance at cornering, suitable for|

W ERLD Jr
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www.zerogtribeJdaspasn.com

ZEROTRIBE 52-1 8-C Otsubo,Fuijie,Higashiura-cho,Chita-gun,Aichi-ken,Japan 470-2105 =% E;';
YOS T T470-2105 BREMLEEREEIESTALT 52-1 8-C E-mail: info@zerotribejapan.com =4
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